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IA 1]
KoHTpakT Ne 0108/215 JasoacKor aanaa Ne 3156
[Contragt Ne Lot 1 Manufacturer's preduction order Mg
3akasunk: Kopnopaums 'MHayctpuansHeit Cowes QonGacea ' (MCL)
Customer: Corporation " Industrial Union of Donbass "
KonwuecTso nuctas: ‘ 59
arow 65335458 Konwsectso navex . 1
RWW-car Ne - Konw4ecteo MecT: 11
jHavmeHoRaHWe ToBapa: TopsAYSHATARHEIR CTANBHOA JTNGT © Cramnaapt: '
0BpesHLIMU KPOMKaMU
Description of goods: ' . hot rolled steel plates with sheared edges  |Standard:
ASTM A36/A36M-08
ASTM AB/AEM-09
MapKa cranm "
Grads of steel A38
BORON CONTENT- 0.0015% - 0.0025%
CocerosiHue NocTaBky; TopAqeraTaHeiA
Delivery condition: hot-rolled
Homapa | Homepa ’ Pasmepbi, MM Konnuectao Konuwectno | TeopeTHusckui
_ finaBok napTvi Dimensiens, mm vcTos naJek Bec, TH
TonwuHa |, inpura Anuxa LT/vect Pack Theoratical
Hem Casi Ne Test Ng Thickness Width Length Quantity/pes weight,m.t.
3 10K23786 7683 9.53 1828 6096 7 33 6 27,522
1 12K 15048 7383 - 6.35 1829 6096 36 4 20,18

O A QO AMYEBCKAA METAMNYPIMYECKHI ROMBWIA T

YKRAWHA
JOIMT STOCK COMPANY "ALCHEVSHK IRON & STEEL WORKS"

UKRAIME

$4202 r.Amuesck, yn. Livknara, 4

Ten. ; {06442) 7-34-25,7-33-20,7-33-82 Tel: (06442) 7-34-25.7-33—20.7-33-82

chakc: (06442) 7-33-76 Fax:(06442) 7-33-78

3ABOLCKOR CEPTUDMKAT KAMECTREA Ne 95830 _ [ara 29 12.10 Jluct 1 w3 nuctos 1
MILL'S QUALITY CERTIFICATE Me - Dave =~ Sheel 1 of sheets 1
CangeTennCTBO O APUeMOUHbLIX UCHBITaHNAX . EN 10204/3.1 .

inspection cedificate

Total:-. - . 69 10 47,538
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Mill's quality cerlificate Ne -

Slegimaking process : hasic oxygen stee} making
Howep Xumunveckwi cocTas, % - Chemical composition, %
rnnamm ¢ T w [ = s | p cr | s T cu A | N T v Mol T | As [ w0 B JcE
[ ___Cast Ne X 100 A 1000 X100 X 1000 %100 ¢
10KZ23786 16 90 | 20 17 ] 16 | 3.5 1.1 11 26 4.3 <8 [<20 1 3 <§ 1.6 i
10K23903 18 g | 29 131 16 | 54 1.1 1.1 35 4.5 <8 [<20] 1.1 3 J <8 |21 f
i
PE3YNLTATbI  UCHLITAHWN TEST RESULTS
( . McnbiTanvie Ha pacTamerre u yaapHeil warib Tensile and impact test j
Pasmepn 1=(j) JHeprir ygapa KU
oBpasya Orbop oBpasua | Tem- | fipe- | flpe- { OThoc. | Cyme- Energy Absosplion o
nepa- | aen en Hue |2=(/sm |Ypapuan BAANDCTL 1WCU Marus- ;
Ne D.m, of Specimen Typa YAnK- % Impact strength 7
napTwn ___Specimen Teky- | APOY- | HeHue 3_; g;gzu:mcrta;: ?Dcmmwuman
uenbl- | uectw | oo ={%) rriaciure :
. TeepaocTs :
Tonwm-  [luMpy-) MecTo,| Han- | Fono-| Tanmi
. 4= Hardness HB
HE Ha paenefaerne Yield { Ten- Elon- Re-
' Hue Test | point, | sile | gation | duc-
fion
tes) lhick- width,| Loca- [Direc-| Posi- | tem- stre- Bend
Ne ness, mm | tion | tion | tion | pera- ngth of
mm ture | Reh Rm, | i0=200 | area Z
v Co | Mpa | Mpa % % | 3uavenua Values
1 2 3 n
£33 6.35 40 T +20 1 327 ) 450 | 29.0
6.35 46 T +201°334 | 457 | 28.0
7883 9.53 40 T +20 ] 314 | 459 { 30.0 H
9.53 40 T +20 | 308 | 452 30.0 \
g
2
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|
Mapkuposka: cogharo B Yipanre, ASTM A36. pasmeps: No nnaski, Ne napTup, Mexico, 50079, Toa. aHak koMBUHATE
Marking: fnade in Ukraing, ASTM A38, dimensions, cast Ne, test Ne, Mexico, 50079, mark of the warks

Hard stamp’ cast Ne, test No, grade of steel, mark of the works, k_stamp

HBETHEH MEPKUDOoBKA! 04Ha cepan nonoca No TopUuam nucra.

Color marking: one grey strip op transversal edges of the plate.

Kneamoska: No nnaaku, Ne napyun. Mapka crans, Toy, AHaK KoMSUHATE K _kneimo z
\5 g .

SRS i

oL RO HAAT




